ENIRERAAE
"RH-9800-52, 55 INSTRUCTION MANUAL

EFEBIODDID I (TS5 T I —&KE)
COHERESATHS. BEESHEEEE, |
COREBF. BBEHLECT ATROHYBEFHIC, REL TS,

ELECTRONIC EYELET BUTTON HOLER (FLY INDEXER)

Please read this n}anual before using the machine.
Please keep this manual within easy reach for quick reference.

i







[ UsHIC /INTRODUCTION
COHBHIABIWHEONME LTHREL TSN I TOT. ERFEINIEABRIMAE L CRW TR0,
HEICEME N A Y F I — =R A% LT AR Ry 7 ADITF7 ¥ No. QICELRAAT
{223V, (TR 7 FREZLRAAT YR oD Boh I 53 7 7 EELAAREE. A Vv F 7 ¥ — {1
D77 LFEEBLEIEA,. XBEROBEBELHRDD I ASZOMESELTT,)

The explanations in this instruction manual are designed to be used as a supplement to the main instruc-
tion manual. Please refer tc the other instruction manual for items which are not contained in this manual.
Title numbers are commeon to both manuals for easy reference.

The indexer harness which is added to the machine head must be connected to connector No. 8 of the
control box. {If the hamess is not connected, or if it is connected to a connector other than connector No.
9, the indexer programs will not work. Furthermore, it may cause damage to the machine or thread
frimming errors.)

+

+ . BMR/CONTENTS
1. (4R /SPECIFICATIONS .o S 1
2. FBZAHITT /INSTALLATION cooooeoeeeeeeeseee s esesssessssessssss s 2
21 z7—a2=y bEANMTIZy FOHY A /nstalling the air unit and the valve unit ...........ccoeoeeeee 2
2-2. %7 5 OFER /CONNECHNG the CONNECIOIS ... oot eee e ee e e e e e eeeer e e emserseseesananeene s 3
23, BN OHY FL L7 /Removing the SUD PreSSEr .......ceeweciercereanseserereaeerressssesssesessessssssssssssesssssnsssens 3
24. A YF 7 —FEOIEY 1T F5 /InStalling the INAEXET ....veeeeeee et eeeeeeee e es e oo es e eeene 4
25. 2% 7 ¥, ¥ OEE /Connecting the connectors and PiNS ..ot eeeeeeeeeeeeeeee e 5
2:6. LT —F 2= T OB /INStalling the @i TUDES ...t e 6
27. 7 —Fa—7. 2— FO#K /Binding the air tubes and cords ...........ooeeeieee e 7
28 T — L. 2TV — DX /nstalling plate pressers and presser plate .o......vv.evvereeceeeveerniereis e 8
2.9, ESRMZ OB Y 51T /Installing the upper thread PreSSer ...t 9
210.Fb L AL v F (F7¥a>) OBYAITH /installing the hand switch (0ption) ........eeecvevcenceeereneen. 10
3. IEULLMEUWIT /CORRECT USE ........ooocooeeeeeesesoeeeesssesssessscsesssesscoesseesoee o 11
31 ERDBLIF /Threading the UPper thrEaM .......c.eiuem ittt st sn s e s e e 11
32. 8 (754) @ty FO); /Setting the MAEMAl c....c.ceeeeieee e ere st eeaeessessessesseesssseasesesssens 12

321 A (794) O¥ vy MIE /Material setting posHion ............ooeeveeereeeeerens ettt een e e 13

3-3. WEDEL OEALE D FRE /Setting the installation position of cloth feed plate L ....oooooeviveieiee 14

4. BF/ RV EER CRIVODELTS /USING THE ORERATION PANEL AND FRONT PANEL ... 16

41, 7075 LFFORRDMS /Selecting @ program NUMDET .........cceeueueeeeeeeeeeee et ceeeesteeeereseasss s eseeeene 16
42 Ak DO ZER Y FiE /Operating the cloth feed bar without material ....... ST 16
43. FU T T AREDLLTT /SEiNG @ PrOGram ....coocucuceiierreesereescereesess et ersereesessreassenassassasbs st sssssessenassasses 17
4-3. -FL & H RE D E /Setting the number of eyeiet BUtonhoIes ..o 18
4.3. -FP A (754) Oty MIBEORRE /Setting the material SettinNg POSTON ......e..covvec oo ere e 18
4.3, -HP RAB LY A 7 L EOFRE /Setting the number of home posttion start Cycles ..........ooeeeveeeeennren. 19
4, T T = O = R R ettt bR bRttt 20
4o, ETTOF COOR TADIE ...ttt ettt e ev e e e ee et e e e e e e ts e rne e s e aeeennsns e s ensaen .21

RH-2800-52, 55




D BB N T TS E M ING oo . o9

5-1. AEEA 7 & O /Using the production COUNMET ......o.oueeeiieriieieeeteee e e 22
6. FAN/CLEANING AND MAINTENANCE oo 50
7. EREESHEE ISTANDARD ADJUSTMENTS ooovrsrrntossnscsessesoeesss et 23
71 Ak ) EEE ORI /Adjusting the cloth feeding SPEE ...ov.iv oot e 23
7.2. MR Y O RS E T E /Adjusting the cloth feed bar home position .......... e 24
73 A 7Y - DR B OME /Adjusting the indexer hole SPACing ....voeevcoveeeeeee e et 25
7-3-1. £y A S —DFH /Using the set collar........oooovoeeeeeeeeeee I s 26
74. Iy P AL v F L OAETRE /Adjusting the position of limit SWItch L ............cooeeve e, 27
C 75, U 3Xy AL v F ROMEFE /Adjusting the position of limit switch R _........c..coceevooieeeeeenn, 28

;F‘\

o

RH-9800-52, 55




1. i

1. SPECIFICATIONS

1. {8
1. SPECIFICATIONS

B
Standard

F—=THA X
Large size

pohEhun 3

Applicable specifications

Ll

L2
L3
L4
L5
Le
L7

(#\>& & /Buttonhole length 14 - 18 mm)
(#\v>& ¥ /Buttonhole length 18 - 22 mm)
(% \» £ 3 /Buttonhole length 22 - 26 mm)
(#\>F& = /Buttonhole length 26 - 30 mm)
(#&\>E & /Buttonhole length 28 - 32 mm)
(# v & & /Buttonhole length 32 - 36 mm)
(#vE & /Buttonhole length 36 - 40 mm)

il +

Distance between buttonholes

38.1 mm (1 1/2 inch) 50.8 mm (2 inch)
44.45 mm (1 3/4 inch)

38.1 mm (1 1/2 inch) 50.8 mm (2 inch)
4445 mm (1 34 inch) 57.15 mm (2 /4 inch)

R )
No. of buttonholes

1-4

1-6

HERE VAT

Horizontal sewing margin

9 -21 mm (*9 - 11 mm)

RV

Vertical sewing margin

30 - 40 mm

mARENE
Max. horizontal feed amount

152.4 mm (2 inch X 3)

28575 mm (2 1/4 inch X 5)

B EEEUAOREBzERT L E &3, §I5E) (A 73 3>) OFENEFAICASITMIE LTIERALC
&, 7077 ARELDAEITT~9TT,
N if sewing a buttonhole using a non-standard distance between buttonholes, you need to process additional
holes in the cloth feed bar F assy (option). The number of buttonholes can be programmed up to 9 in that

case.

PN Lt

Distance between buttonholes

—

——
— '

Veriical sewing margin

ftElvt

Horizontal sewing margin

|
T

No.of buttonholes

Y

HEDE
Horizontal feed amount

RH-9800-52, 55




2. \AMTH
2. INSTALLATION

2. AT TS
INSTALLATION

A FEE/CAUTION

s (ERORICERZ A v FEYD, BEISITEHRNTILEEL,
RO TCAY— RS Y FERG L, :_‘/Jb‘{’ﬁéﬂbfijb‘@@i}tféﬁbiﬂ'o

f * Turn off the power switch and disconnect the power cord from the wall outlet before starting installa-
tion, otherwise the machine may operate if the start switch is depressed by mistake, which couid

resuit in injury.

2-1. T7—1"wy &NV T Iy FOED TS
Installing the air Gnit and the valve unit
" " , ~

N J

LSV 7azy @ aRAL@TRYFTET,

HRMNVED, 2722y F@OHICEEL TS, FOB, HoBROBECLO VX S 0
BELTLEES N,

SNNVTIZy b @SS (PH) @S L, BFO THNMHFIT T,

#HTFO EHT @I, I7—-Fa—-T7¢6@THDFiTEv,

Instail the valve unit @ with the screws @.

* Install the valve unit @ next'to the air unit @. Make sure that it does not interfere with other parts at this
time.,

2. Remove the plug (marked "P") @ from the valve unit @, and attach the joint @.

3. Connect an air tube @ with a diameter of 6 mm between the joint @ and the joint €.

[ L]

- W

RH-3800-52, 55




2-2. T 7 D IConnecting the connectors

2. BAME7
2. INSTALLATION

AT —Nn—FAQENoID PP IF T FITE

( ™
. LasET,
— Connect the indexer harmness @ to connector No. 9
’ md (12-pin).
s e, |
2
._%WNO 9
B T
[- G ZLNo.5
-> o "~ lLabelNo.5
(0~ L y
2-3. #HENH 2 OHX D % U J5 /Removing the sub presser
- N
()
\ /

I7—F—Z@ BI#HEVE. #TF0. Q175740 0FK) 2ELAAFT, 374, I+ 0. 6. 00
HmrRHANLEF,

After pulling out the air hoses [20 and 21, connect the two plug 4 © to the jointé @ and B.
Remove the pants @, @ and @ in the illustration. :

RAH-9800-52, 55




2. EAMITA
2. INSTALLATION

2-4. A 2 FOY—AK{EDELD {11375 /Installing the indexer

<
' /o |

MRAL@EENEI-LOPLHYAL, EVITHELOFTIYFiTE T,

MACOE#EYEA-RODPLMYML, EVEARO TN AT,

FENEQTEVENI FRO. LOOITOBAFAEALT, #V1E5LO. ROOLIZEY FLES,

KFx v 7EYPEMLTIT, BV BEOETORIZAL-ZIZABZ L2 HBEL T S,
AL—ZIZAbLLWEEZ, 201H5LO. ROOEYFITNBEHEREL T3,

1. Remove the two screws @ of feed bracket cover (L) @, and then install the feed base (L} € with them.

2. Remove the two screws @ of feed bracket cover (R} @, and then install the feed base (R) @ with them.

3. Pass the cloth feed bar © between the roliers of feed bar guide (R) @ and feed bar guide (L) @, and place it

on top of feed base (L) @ and feed base (R) O.

* Push down the chuck pin { and check that it goes smoothly into ail of the holes in the cloth feed bar @.
If it does not go in smoothly, re-adjust the installation positions of feed base (L) © and feed base (R) O.

S

RH-9800-52, 55




2. EBAHTE
2. INSTALLATION

2-5. ART 5. EDOER /Connecting the connectors and pins

-

ﬂ

A wFL2/ No,
oo CN11
Swiich pin Na,
Uzykzrw7 A 7 7
Limit switch R 12 12
UzyrrrvF L 10 10
Limit switch L 15 15

v

SNVTN-FADIE a5 8], B @EA Y FrH-HONVTIZy P @DV VA FALVTIC
TRVDFFIIEbETELALT T, _ '
B33 25@ %2 PO0— LKy ZADCNIIDIF 7 FilELRAARTT,

NI OOCY YIRS @I PO —LE Yy Y ADCNIZD IR Y ILELAAE T,

NivbAA v FLAOEY &) E)3Iv AL vFROOY  QFK) ¥ »HEBIISHEETCNIL D
5T+ 7 ZICELALT T,

. Insert 3-pin connectors (8], [3] and [0 of the valve hamess into the corresponding solencid valve connectors

of the valve unit € for-the indexer.
Insert the 15-pin connector @ into connector CN13 on the control box.

. Insert the 6-pin connector @ of the cyfinder sensor @ into connector CN12 on the control box.

Insert the two pins of fimit switch (L) @ and the two pins of limit switch (R) @ into the corresponding terminals
of the 15-pin connector of connector CN11.

RH-8800-52, 55 5




2 BRI
2. INSTALLATION

- 2-6. T77—F 21— O /installing the air tubes
IT7—Fa—7E, B, B. B%, FEI5dhbETAVT1Zy MIELAATT,
Connect air tubes Bal, 51, [82 and (63 to the places with the corresponding numbers on the valve unit.

-

ﬁ\@ S~JL No.

Label No.

VA RINLTOESE
Solenocid valve type

50],51]

XD EBE 5

For cloth feed drive cylinder

52

FrviUSTHA
For chucking cylinder

5

BZE U5 B
For holding cylinder

g RH-9800-52, 55




[ U &IC /INTRODUCTION

COHBERARENEOFME LTHRLTBY 70T ERFHUNIABHEAEL T8MFE s,
FHEICEMS NI, T2 —N =3 2% LTI/ u—NVFEy JADIFR 7 FNo. 9ICELRAT
CEEW, (37 7 ZELRATOY R oV Bom2 i3 7 ¥ FELRAATES. A v 77 —Hf
DT7AT T LAMMEFL THA, IEROBELARTY I ASOMEHIEL T T.)

The explanations in this instruction manual are designed to be used as a supplement to the main instruc-
tion manual. Please refer to the other instruction manual for items which are not contained in this manual.
Title numbers are common to both manuals for easy reference.

The indexer harness which is added to the machine head must be connected to connector No. 9 of the
control box. (If the hamess is not connected, or if it is connected to a connector other than connector No.
9, the indexer programs will not work. Furthermore, it may cause damage to the machine or thread
trimming errors.)

#
" H/x /CONTENTS

1. & /SPECIFICATIONS .............................................................................................................. 1
2. IBAAFH /INSTALLATION ..................................................................................................... °
2-l. 7 —a=y bEAAMTIZy PORY AT E /installing the air unit and the valve unit ....................... 2
22, TF 7 7 DEFHL /CoONNECHNG the CONMEBOIONS ...ooeie oo et eee et eee e e eeee e e et et eereeeaseseemsreesese e errens 3
2-3. MBI A DELD AL L /Removing the SUD PreSSer ..ot ee e eee e nenees 3
24 A Y F 7 —FEOR Y T H /Installing the iNGeXET ..ottt eereeeeeeee e 4
2-5. %27 ¥, ¥ OERK /Connecting the connectors and PINS ........cccceoeeerieeeeseessssreesseseesseeseeeseesaraseeeens 5
26, L7 —F 2 —TOFEE /INStaling the @Ir tUDES ..ot e et en e e aseeeame e 6
27 L7 —F2—7, 32— FOFKE /Binding the air tubes and cords ........c..c..cooooo.... et ee e e 7
28 7V —1rHA, LTV — DL /Installing plate pressers and presser plate .........cocoooveeoeeeevveceieeeeeenn. 8
2-9. LS Z OHLY 44777 /Installing the upper thread PreSSEr ... ieeeeeeeeese e eee e eaan 9
C210.FBERAL v F (FT Y3 v) OEY T /Installing the hand switch (0ption) ......oveeeececeeeeeeenee 10
3. IEULMENTG /CORRECT USE .......oiiooooeeeeeseeeeeeeeee e oemees e smeeeneseesseeerees o 11
31 EROBELUK /Threading the Upper REA ....o.eiuie ettt et ette e eaeetaee e eeet e s e eee e eereeneeseeeee e 11
32. %5 (754) @y bOIEH /SEtNG the MARMIA c-oreverveeeeeoeeeeeseo oo reeeeeeeeeeeeeees s eeseese e esesseeseere e 12
321 1 (754) Oy MIE /Material SEHNG POSHION ..o...oeeeoeeeeeeee et e eee s eeeseeseeeeeeeene 13
3-3. A3k b WL ORI E DR E /Setting the installation position of cloth feed plate L ...oooeemveceeeeeeceene. 14

4. BIF/IRIVERE/ R ILDEENTS /USING THE ORERATION PANEL AND FRONT PANEL ... 16

41 707 2EFFORIROHAT /Selecting @ program NUMDET ...o......cvoooveeeeeeeeeeee e seeeeeeeeeeeeeneres s 16
4-2. AiiE HHEOZEE Y Fik /Operating the cloth feed bar without material ....... et et 16
43. 70T T AEEDHH /SEUING @ PrOGIAIT «..oooceeeeeeeeee e eee e oo eeeee et e et eeeeaeeses et erreneemeeseeenee 17
4-3. -FL M H RBOERE /Setting the number of eyelet BURONNOIES .........c.cveieeeeeee e e ee e 18
43. -FP# (754) &t v MIEDRE /Setting the material Setting POSHION ..........ov.oveereeeeeee e 18
4-3. -HP REH L ¥4 7 VEDERE /Setting the number of home position start cycles ...........o.oocovveveeene. 19
4o, T T — O F 3R e e e e e bt nesaenanen 20
S Sy (o elaTo =N =1 o] [ OO 21

RH-9800-52, 55




B, BBUVTT/SEWING oo R e e 52
51. BEAY ¥ & OFE W /Using the prodUction COUNTET ... e oo eeemeeee s eseseeeeeeeeeeoeeoeooe 22
6. FALIL/CLEANING AND MAINTENANCE -..ocooooooeeoooeeeeeeeeeeeres oo 22
7. 1ZEEEREE ISTANDARD ADJUSTMENTS -ooocooociosomsosessocessee e 23
71 WD REDOFE /Adjusting the cloth feeding SPEET ..o or oo 23
7-2. Ak DO S E TR /Adjusting the cloth feed bar home pasition ........ocoooeeeooeoeoeeee . 24
73 A YTy —0RBMRBOFEE /Adjusting the indexer hole SPaCing ....c.ovvvvecevveeeeenenn, e e 25
731 2y bAT—ORA /USING e SEE CONAI .. .vev oottt ee e e 26
74 NIy AA v F LOMERE /Adjusting the position of limit switch L ................... fureeeeeieene e mernaneeans 27
75. VI vy FAA v F ROMEBERE /Adjusting the position of limit SWIteh B ..o eee oo 28
#
P

RH-9800-532, 55




1. it
1. SPECIFICATIONS

1.
1. SPECIFICATIONS
i T—THA X
Standard Large size

Ak

Applicable specifications

L1

t L2

(# & ¥ /Buttonhole length 14 - 18 mm)
(#\vF & /Buttonhole iength 18 - 22 mm)
(# v f& & /Buttonhole length 22 - 26 mm)
(#&\ £ % /Buttonhole length 26 - 30 mm)
(

Max. horizontal feed amount

L5 (#\>f& & /Buttonhoie length 28 - 32 mm)
L6 {#\& & /Buttonhole length 32 - 36 mm) *
L7 (#\ & = /Buttonhole length 36 - 40 mm)
el #1381 mm (1 1/2inch) 50.8 mm (2 inch) |38.1 mm (1 1/2inch) 50.8 mm (2 inch)
Distance between butionholes|44.45 mm (1 3/4 inch) 4445 mm (1 34 inch) 57.15 mm (2 1/4 inch)
R .
. ' 1-4 1-6
No. of buttonholes
I
. . . 9 - 21 mm (*9 - 11 mm)
Horizontal sewing margin
VT
. . . 30 - 40 mm
Vertical sewing margin
REAGEEDE

152.4 mm (2 inch X 3)

285.75 mm (2 1/4 inch X 5)

W BLEELA OB ERT AL EE, HE) A 792 Y) ORZVBEFBICASITMI % L TIERL
KNS, TR SLARELEOREIEL~9TT,
N if sewing a buttonhole using a non-standard distance between buttonholes, you need to process additional
holes in the cloth feed bar F assy (option). The number of buttonholes can be programmed up to 9 in that

case.

Distance between butionholes

(gt

TR

A— -
— !

Vertical sewing margin

HEANMT

Horizontal sewing margin

—_— ===

TR
No.of buttonholes

BxbhE

Horizontal feed amount

AH-980G-52, 55




2. AT
2. INSTALLATION

2. IBAMTA
2. INSTALLATION

A FE /CAUTION

A » ERDFICERIX A vF &0, BRISTERNWTLEE
FOCAY—PIRAyFEEDE, :9JD\1’E@JL,ZUD\GJI$E<‘:HD§‘9“D

é * Tum off the power switch and disconnect the power cord from the wall outlet before starting installa-
tion, otherwise the machine may operate if the start switch is depressed by mistake, which could
result in injury.

2-1.I7—1=v h&/ULTIZy FOERD RIS

Installing the air Gnit and the valve unit

( FE ; ' . \;_

- ' )

LAV T Ay P RRLO TEYMFITET,

MELER. 27 -2y FOOBICEBEL TS, ﬂi’.@"‘ﬁun@% N SRS o W o
BELTREs, _

INVTIZy P @G iEvi (PH) @EML, MFOEROMITET,

BFOQLEFOL. 27 —F2-79 6@ xBNFITE T,

Install the vaive unit @ with the screws ©.

* Install the valve unit @ next to the air unit €. Make sure that it does not interfere with other parts at this
time.

2. Remove the plug {marked "P") @ from the valve unit @, and attach the joint ©@.

3. Connect an air tube @ with a diameter of 6 mm between the joint @ and the joint @.

— L 1

o . RH-9800-52, 55




2 AR
2. INSTALLATION

0.2 A% 5 Dk /Connecting the connectors

- _ N AVFIF—N—FA@ENODIPIA Y FIIE

// ’ Ll&AiTo
e ' Connect the indexer harness @ to connector No. 8
Tf"_iﬁc“\:\c;// (12-pin).
o e |
{E{E
o)
(&
o No. g
Bl
Ba
b @ S~JUNo.b5
b o Label No.5
PUES

e

o . S

2-3. FENHZ DD 54 L 75 /Removing the sub presser
~ . N

. i S/
LT k=R B TRk, #F 0.7 740 2F) TELRAATT, T0 0. 0. 00
BaomzBNALT T,
After pulling out the air hoses Y and @], connect the two plug 4 @ to the joints @ and ©.
Remove the parts @, © and @ in the illustration. : .

RH-9800-52, 55 3




2. \AITS

2. INSTALLATION _

2-4. A VT O Y—FEDED 1375 Ninstalling the indexer
pu |

MRCOEENEH-LOPLIIAL. RVEELOTINFT T,

Mal@FENEHIS—ROPLWIANAL, ENITEROFTHIFT LT,

MENEQEEVESM FRO, LOO2UOBEZELT, #VEAHLO. RO KTy FLIT,

RTFvy s Qe LTITC, HRVBEOETORIZAL-ALADZIEFERL TS Y,
AL=ZIZ A VEEIR, ENEELO. RO NIFE#HHEL T2 awn,

1. Remove the two screws @ of feed bracket cover (L) @, and then instail the feed base (L) € with them.

2. Remove the two screws @ of feed bracket cover (R) ©, and then install the feed base (R) @ with them.

3. Pass the cloth feed bar @ between the rollers of feed bar guide (R) @ and feed bar guide (L) €, and place it

on top of feed base (L) @ and feed base (R} Q.

* Push down the chuck pin @ and check that it goes smoothly into all of the holes in the cloth feed bar €.
If it does not go in smoothly, re-adjust the installation positions of feed base (L) @ and feed base (R) @.

[ O R

RH-3800-52, 55




2-5. 4T 5.

2. \BAMTT
2. INSTALLATION

B >/ D#EH /IConnecting the connectors and pins

/’

~

A4 wFEZ No,
o CN11
Switch pin Na,
IEPT> P e 7 7
Limit switch R 12 12
Uz paAwF L 10 10
Limit switch L 15 15

J/

NV TN—=F3AD3E 27756, B, B4 FrH—HONXVTZZy FP@OI L/ A F2ALTIC
SRLOBERICEbETELIAE T, |

1333277 @ %3 PO0—LVKy FADCNIZDIF 7 FICELAAT T,

SNV OD6Y Y IF QI PO LEY S ADCNIZDIZ T FICELART T,
Jiv A4 9 FLOOYY QF) EVIv ALy FROOE Y 2F) ¥ v FFILEHLETONIID
1S a7 ¥ icELART T,

. Insert 3-pin connectors [8], [8] and {0 of the valve hamess into the corresponding solencid valve connectors

of the valve unit € for the indexer.
Insert the 15-pin connector @ into connector CN13 on the control box.
Insert the 6-pin connector € of the cylinder sensor @ into connector CN12 on the control box.

. Insert the two pins of limit switch (L) @ and the two pins of limit switch (R) @ into the corresponding terminals

of the 15-pin connector of connector CN11.

AH-9800-52, 55 5



2. AT
2. INSTALLATION

S - —

2-6. T7—F 21— MEH: installing the air tubes
CIT7—Fa-—7E, B B Br. FRICShE I TIny FMCELALET,
Connect air tubes 0, 51, B2 and (3] to the places with the corresponding numbers on the valve unit.

-~

=~ No. VS A RIUVTDiESE
Label No. Solenoid valve type
MERDEBE U/ S H
, For cloth feed drive cylinder
: FyvoTUUHH
@ For chucking cylinder
[] BEU5HE
For holding cylinder

RH-9800-52, 55




2. J{@A A
2. INSTALLATION

2-7. L 7—F 21—, J— ROD#EH /Binding the air tubes and cords
7 : _ ™\
- , S - S
N, 2T Fa—T7@EI-FOT, 2T —Fa2-TOQ. QLI -TFTOLELICT-T LI FROIZE

LET, :

HRALO (RS 8mm) 2WHAL, 27 —F21-70QLI-FO@TI-FHZ P LHEALAL (BEE 16mm)

DEIEEBTEELET, O ZNEROBBEZEELT. L7 -T2 -70@La-FOIERT

FH7mH TS,

3L IT7—Fa-7@La-FO%, F-TAI-FADIELTT,

1. Pass the air tube @ and cord @ through the cord hole @ in the work table together with the air tubes ©, @
and the cord ©.

2. Remove the screw @ (8 mm long), bind the air tube @ together with the cord @ using the cord holder @,
the screw @ (6 mm long) and washer (B. Leave enough slack in the air tube € and the cord € at this time
to allow for the movement of the feed bracket €.

3. Pass the air tube @ and cord € through the cord hole @ in the work table.

-]

RAH-9800-52, 55




2. EAMTA
2. INSTALLATION

2-8. 7U— MEX. BXTL— FOZR

Installing plate pressers and presser plate

-

N

v

TL—tHZO. AL - rUBO AL, FREFRLTL-MBAIO, BATU—FIQ KR LET,

Remove plate presser @ and presser plate (U) @, and replace them with plate presser (1) @ and presser plate

1) O.

RH-2800-32, 55




2 BRI
2. INSTALLATION

2.9, FH#EX OED RIS /installing the upper thread presser

. MRt ETWwED T, ARAOTWIHIALET,

AR OZHERALOTIHTES, : '

¥ EARD UA—OFTHICEN-EE, LABLAOPFEARAROZMEA 255510, ERFA
ODESTHELIT,

1. Loosen the screw @ and remove the thread guide @.

2. Install the upper thread presser € with the screw €.

*  Adjust the height of the upper thread presser @ so that the upper thread presser € is pressing against the
upper thread presser plate @ when the upper thread take-up lever @ is fully lowered.

1 =

RH-9800-52, 55 9




2 \BAMTS
2. INSTALLATION

2-10.FBERA4vF (A Tv3y) OWDRITFAE

Installing the hand switch (option) |
FLEDAA v F8IET, HWAF LT ER I veRBISEALOLET,

This switch can be operated by handto raise and lower the cloth pressers and to start the sewing machine.
HFSERA v TR F7 v ar) EHCTHEH 3w,

* Use the hand switch with the hand switch support plate (option). -

:

[Rv]

10

N1

Fo LA v FHEBPOEROMEBCHLLO (2
£) TROIHTET,

CFLEA v THEHOUITLEAA v FOLE

RO 2F&) TRIYIFTIET,
I—F&F—7ha—FROILEL 4,

. Install the hand switch support plate € with the two

screws @ in the position shown in the illustration.
Install the hand switch @ to the hand switch sup-
port plate @ with the two screws @. |
Pass the cables through the cable hole @ in the
work table. '

IOV ERy s ADAF IO T Y PR
19 F@DaFx7y@FHOAL, EbEAAL Yy
FOAFT7 5 QETELALTT, :
Disconnect the connector @ of the foot switch @
from the control box connector @, and insert the
connector @ of the hand switch instead.

RH-8800-52, 55




3. EELLMELA
3. CORRECT USE

3. ELW\EWTS
3. CORRECT USE

3-1. L5 ®DE LA [Threading the upper thread

/"

\

T

RH-9800-

FARAWO CTHREZRSOTCIIICLTEATZAELE
To ' :
¥ EAMZRERERIFL, AANIFI2RIAL Z
EERCBZELET . EDLD, EAIH2 LK
FRFCah, EAVRR)OBELREILE
EC LML) T,
Thread the upper thread so that it is clamped by the
upper thread presser plate @. '
* The upper thread presser hold the upper thread in
- order to prevent it being puiled out from the left side.
As a result, it becomes easier to pull the thread out
_“of thé material, so that it is possible to prevent the
upper thread from being an obstacle to material feed-

ing.

52, 55 11




3. ELWLELS
3. CORRECT USE

3-2.11 (754) Otv bDitH /Setting the material

e _ —

J

B o =0Dspeo=~g = 0Q0e o

SRR o = i e D P 9‘21 mm

u 30 - 40 mm .

LA (754) FANSLIBLARTOTIA, EVEOLICEE, ASLETHLY FHIFISLO. RO
Léf%ifﬂLﬁhiTo
* u_G’)B—ir AOHEFwSFEF Y PAA Kt O @Tiﬂ*ﬂh(ﬁ?fvlé Lz, GFASLIBTs b 255
BTBLEHIILTLHEE N,

HEREVMUIZ, L1 ~L 4139 ~2imm$C, LS~L7/129~ 1lmm 3 CHEHTE 4,

EEOHRALQ 4&) 2050, ity V4 FELO. RO LHZCBHES S THEL TS,

3. HEEECU, 30 ~ d0mm F TRETEE T,

MRLO QF) 2020, fity FHA FiffO 2 AL BB SETHABLIT,

1. While holding the material between your index fingers and thumbs, place it on top of the feed bracket @ and
feed it in until it reaches horizontal cloth setting guide (L) © and horizontal cloth setting guide (R) €).

Use your right index finger to check that the right edge of the matetial is straight against the left edge of
the vertical cloth setting guide @ at this time. _

2. The vertical sewing margin can be adjusted between 9 - 21 mm for L1 - L4 and 9 - 11 mm for L5 - L7,
Loosen the four screws @ at left and right, and move cloth setting guide (L) © and cloth setting guide (R) ©
forward or back to adjust.

3. The horizontal sewing margin can be adjusted between 30 - 40 mm.

Loosen the two screws @, and move the vertical cloth setting guide @ tc the left or right to adjust.

3

12 RH-8800-52, 55




ey

3. IELLMELA
3. CORRECT USE

3-2-1.1n (T31) Oty MIE /Material setting position
s . _ _ ™

KEizw bMIE /Left setti.ng position
o O QO o

l I
I v .
C\? 0 00000980 0000 o [ a o o]

Htw MMUE /Right setting position

o 0 Cc o

H
'
!
1 ! !
l ]
[©__G nococoog [c000 o ] o [ o]

\ O oo o . o oo O

N /

MRS - FNER, £ty MiEEEGEy MIBO2HBETY,
ty MEBIKRELILHEE., REORDPH) 27072k, MEVEFRTELy MUBECRD. B
i (774) Oy MidEty MIBTTWES,
EEty MIBICRELTHE. EETRERREOTDP D T o BT, ROM (754) 0ty
Fefredd,

* The sewing start position can be set to either the left setting position or the horizontal setting position.
If the sewing start position s set to the left sefting position, afier the last buttonhole is sewn, the cloth feed bar

returns to the left setting position and material (fly) setting is always done at the left setting position. If the
horizontal setfing position is set, the setting position for the next piece of material (fty) is the side at which the
last buttonhole is sewn each time.

RH-9800-52, 55 13




3. ELWLMELTS
3. CORRECT USE

3-3. fmE b 1k L OBTHIEDEE

Setting the installation position of cloth feed plate L

AR E ARBIC L b BEDRL OF % ) EA~OMALE SEEAR C4TE. 5 V¥ T e iasss
EINTWIY, REMEARBcAR LA, LEIMUELEREL TS, 0B TH, TETS%
LT EE

The installation position of cloth feed plate L to the cloth feed bar can be set to one of four positions for standard
specification and one of eight position for large size specification depending on the hole spacing and the number
of holes. If the hole spacing and/or the number of holes are changed, the above instaliation position should also
be changed. Refer to the table below when changing the installation pasition.

(=445 /Standard specification) |

A ER
Distance between ' -
s buttontholes 38.1 mm 4445 mm 50.8 mm
TE .
No. of buttonholes i
3 . © ' (=) ©
4 © :
(G—IY+ Xk /Large size specification)
ANl
Distance between
buttonholes 38.1 mm 44.45 mm 30.8 mm 57.15 mm

K
No. of buttonholes

3 ® © ©
4 ®‘ @ ®
5 @ ® ®
6 ©® ® ®

14 RH-9800-52, 55




3. ELLMELS
3. CORRECT USE

4 ' N
&% /Standard - S—TYA A Large size

o : 7 - y;
FEOMLOEMAL O T, HENEO I AT T,
install the cloth feed plate L @ to the cloth feed bar @ with the screws @.

@ 207 ~217mm

® 192.5~202.5mm
© 1675~ 177.5mm -
® 1425~ 152.5mm
® 346.5 ~ 356.5mMm
® 321.5~331.5mm
@ 279.5~289.5mm
® 270.5~280.5mm
M 234.5 ~ 244 5mm
@ 209.5~219.5mm
® 195~ 205mm

© 1845~ 194.5mm

RH-9800-52, 55 15




A 381F) RV C BB (RILDEEL A
4. USING THE OPERATION PANEL AND FRONT PANEL

4.3 1E)\R )V ERECRILDEWNT
4. USING THE OPERATION PANEL AND FRONT PANEL

4-1. 7055 LEEDEIRDH /Selecting a program number
WBH B RA, BASEE TS T LANTE T,

L 7075 LEGERAA v T @EMLIT,
(E=F7 > 70 m4TH B« %:2) : -~ ~

TO5 5 AEFEREG ‘ ' TOTSLEBS
ﬁ l J— 2 --------- 9 —i . PHOGRAM No—

ENERFERSNT T,

¥ A4 Iy —-HR TR, %47»7U77Aﬁ iaHh A,

M OMENBEVELy MIBIC 2w (V3 v FAS v FRFONLT
Wiz EE) i, 7D¢§AfE#f§iﬁA°_®%n,7nﬁﬁ

LEFERAL 7 FREDIED I T, o 02075
A maximum of nine different eyelet shapes can be programmed. A A
1. Press the PROGRAM NUMBER button @. P
(Check which of the mode indicator illuminates.) (—‘l/
The program numbers are displayed in the program number display e
window @ in the following order each time the button is pressed.
,—) 1 — D e g .—} . - )

* The cycle program function is not available when the indexer is being used.

* Programs cannot be changed if cloth feed bar is not in the left setting position (limit switch (R) is not on).
In such cases, pressing the PROGRAM NUMBER buttons has no effect.

4-2. TMEDEDZEXD I57E

Operating the cloth feed bar without material

. E-FEBEE-FIZLEY, 4 ™
2T TAA T ELRT AL v F MY ERBYVEIEAET /2 Tk
EERMIIZEEN BTV E T, ' MODE
KBEVE LT )R AE B LR LThoBEET> TS
::_;1{30 AUTO

1. Set the mode to AUTO.

2. Press the “UP” button or the “DOWN” button to move the cloth feed bar
in the right direction or the left direction.
* Operate the cloth feed bar in this way before carrying out re-sewing.

FEED

0—
O—m
O aruat MANUAL
O rcaiam

JO75L
"PROGRAM

|

16 RH-8800-52, 55




4. BIFI RNV DEENTT
4. USING THE OPERATION PANEL AND FRONT PANEL
m

4-3. 7075 LEREDLES /Setting a program

/’

" PROGHAM NO..

) 1 BB R v oG /PUSH)E 5 EMLT, BB/ OA

mﬁb%% ) }l/ %‘ Eﬁ g i j_o

E-FOBRAA v FQ@EM|LT, 7OFFLE—

!\)

=L

| FIE D3 3T

von | || ommm TUT T LTV IHEILToRGE TH T 4
O | || ez2ze PRETE A,

n [@I ' HBEOERES Y TAFRITL BHERFEQIE

; VEEFERSLET,
oo o 3. BELLWTOY I AEEETU ST LESER
o ALy FOILLD TOT T LESTHRREOIER
[ [ El S Ei i LI,

@ | 4 ERAMyT@EMLCA~H EERLET,

ca— o [ A=B1-Pl P FL—FPHP —

Hr me EIRSGEIRT & £,
& E} . ® PEFIES, 610k o TREME MEAREE LT 4.

5. To T AL v FO, ¥V R4 v FRZM|LTE
FEzEEHREL T,
¥ BREEETEFETLLFRRSNEFTRLET,
6. HEAN v FWEWMLCEEZHEL T,
¥ FRENLESDTCEDY 9,
) ERENEFERLTIERAA v 5@

s
W

[ ['] E F

ST

—1—al ||

T
-0 <o (q .
. "

@——enm On-SEE% Oc-Tuke- TT—@ Fod, E-FPBAL v FOERMLTLER
DDEZ;E OE_"?":.'," O Ay ’_ELI S____@ E{Eii%%éﬂi _{3-../\10
wr o sazen s | S - AT -ARTRYA I VT 075 LERE
CRE. Oeme O | I B—1—® CEREVA, '
© @

v

=

. Push the section on the front panel marked "PUSH" to open the front panel.

Press the MODE button @ to switch to programming mode.

Pregramming will not be possible unless the PROGRAM indicator is illuminated.

* The SPEED indicator ® will illuminate and the current sewing speed appear on the front panel
display .

. Press the PROGRAM NUMBER button @ untii the desired program number appears in the program

number dispiay window €.
Press the SELECT bution ® to select a letter from "A" to “HP".
* The character displayed changes in the follwing order each time the button is pressed.
‘—>A—>B ------ |—~P1—--P4—~FL—~FP—HP
Then make the required settings by following steps 5. and 6. below.
Press the "Up" button © or the “Down" button ® to change the setting value.
* When the setting vaiue is changed, the numerals appearing in the display will flash.
Press the ENTER button ® to accept the changed value.
* The display will stop flashing.
Note: If you press the SELECT button @ or the MODE button @ while the display is still flashing, the
setting value will not be changed.

* Cycle programs cannoct be used when the indexer is being used.

RH-9800-52, 55 17




4. BNV RN RILDENTT
4. USING THE OPERATION PANEL AND FRONT PANEL

o N

4-3. -FL 1587 EDEZE /Setting the number of eyelet buttonholes

o N AT (TTA) 1M OBBREOEERERIT] ~9
' CRETTE, (L1 ~4R, - VHA4Xd1~6
I R I RETOBEIL TS ) BENENEL Y b
Y S | WIS BB O I RETARCTY, 7. AL 0L
v A A EIER L TS, (P14 334 h L
n-——' == DA EDRE| Z08) :
®\|7:__,] J_ 1. Tv7AA v FO, ¥T9> A4 9 F @ &ML, &
R mE HASERELET.
SELECT ENTER ¥ REETERTL LA SN EEER LT,
= 2 SERA 9 FQERT & BB ARGHEL £,
_, . ¥ RNV EBEPS T EDLY T3,
i
. /

The setting range for the -number of eyelet buttonholes per piece of material is from 1 to 9 holes. The .

number of holes should be set to between 1 and 4 for standard, between 1 and 6 for large size.)
Setting is possible when the cloth feed bar is in the left setting. In addition, take careful note of the installation
position of cloth feed plate L. (Refer to “3-3. setting the installation position of cloth feed plate L™ on page 14.)
1. Press the "Up” button © and the "Down" button ®) to set the number of eyelet buttonholes.
* The number shown in the display will flash when the setting value is changed.
- 2. Press the ENTER button ® to accept the new setting for the number of eyelet buttonholes.
* The display will stop flashing and illuminate steadily.

4 3.-FPf (T51) Dtwv Mii _L%OJDQE/Semng the material setting position

—

/

WDy MIEWER, Kty bEEXy bR F4,
— Aty P TE O EYy MIE. Bty MIBTREIS
/I I | Bty MEACET, kO, by MIEO
Ll / —_ L.J ATHDEY FEfT I T,
v A Wk DBty MiBIH A IIRETEETT,
’ﬁ it 1. Ty 7AA49FO, F7 VA4 v FREFML, A7
IS ;1 Dt HL‘E'-%-“’“L&TO vy FOBEE
2R T 1", TRty FOBEE 2" 2RELET,
SELECT  ENTER ax%fé‘ TREET DL EERR é ﬂtfﬁ PR L FE T,
‘l 1 l—*ﬂl/—® 2. REAM v FQERTE. A (754) O+ b
I - MEVGFEEL T,
RV L HITICEDL Y £5,

The material settings that can be made include the horizontal setting and the left setting.
When horizontal setting has been selected, the material can be set in the left setting position and the right setting

position by turns.

When left setting has been selected, the material can only be set in the left setting position.

Setting is possible when the cloth feed bar is in the left setting position.

1. Press the "Up" button © or the "Down" button ® to set the material setting position. For left setting, set to "1*,
and for horizontal setting, set to "2".
* The number shown in the display will flash when the setting value is changed.

2. Press the ENTER button ® to accept the new setting for the material setting position.
* The display will stop flashing and illuminate steadily.

18 RH-9800-52, 55




4. BN ERERNRILDEWNS

4. USING THE OPERATION PANEL AND FRONT PANEL
e = ]

4-3.-HP I?H:': Ut A JIVEDE

Setting the number of home position start cycles

-

o

N +r/r7)!/574A%fﬁﬁ‘ﬁ‘#57"bﬁ,¢-:thl,%47»%&
(’ | ’_’ ’—J BRETTLHIENTET T,

% DO, BRTA v TAA v FOLEMOND
BFDAFRE LN TT,0FF OB AT, EH R
1 hEICEAE L T,

i ——

ER ®nE
SELECT  ENTER

A

|

T~

|

4

7 N

S

1.

[ R]

T TAA /9"@ 5’“%'*/14’ v FREHL, J?lﬂﬂlﬂf/f?llfﬁt ’ELi?“o( PESEFEIO~0 T o
'CwiT)

¥ BEAHELYA 2 EE ‘ST L LTERA. wATI4) # SHERFIESL LT L BTV,
T 0 ELBEREICE AR L ETuE R A,
(FH) '

FEoLzgOfTbiwe, or0BERTENSICBEGI2L ) RA LSS, KA 0L E
2B RIITRBEESSHN I3,
HEAA 7T OEMTE, BEOHLIA 7 VEIBELE T, CORELL~00K 707 LECHD
EBET,
¥ ORRO AR L EITICEDY 5,

You can set the number of home position start cycles as a method of reducing the cycie time.

*

This function is only effective when DIP switch No.8 on the circuit board is set to "ON". If it is set to "OFF",
home position starting will occur each time an eyelet butionhole is sewn.

. Press the "Up” button {© or the "Down” button ® to set the number of home position start cycles. (The setling

range is between 0 and 9.)

* If the number of home position start cycles is set to "5", home position starting will occur once for each five
pieces'of material If it is set to "0", home position starting will not be carried out.

NOTE: ' _
If home position starting is not carried out for each piece of material, there will be a bad influence on
subsequent sewing operations when the feed bracket becomes overioaded and comes off for some rea-
son.

. Press the ENTER button ® to accept the new setting for the number of home position start cycles. This

setting is effective far all programs from 1 to 9.
* The display will stop flashing and illuminate steadily.

RAH-5800-52, 55 19




4. BEINR I RN OENTS

4. USING THE OPERATION PANEL AND FRONT PANEL

4-4. TS5—1— R—&E3x%
TH - (Y] EBh, BEFRE [E-] TRULE, TRERERLTLEV,

F721ZOFF L%z

K A =  EBIRFE
E-100 Y3y ALy FRBEQFFLT WA ONX®T (HEYVEZEEY b
(AFE DA ELy MIBEZIITH BT E) VEy P AL vFE
% TWB I EREW) ¥
% B
g% E-TO1 Iy rZ4 v FLAFOFFLTW A EEET5
D (7 —F Ao TWip ] ¥)
I -;#..-‘.
7
. t
E-102 Yy FEYHARONL TS sEEWS
E-130 Y3y bARA v FREONTRE L BELXYD
o~ ATONLTWEW, F72130FFT
5 4 ~NEEZLTOFFLTWhRW
D -
%? E-131 3y AL v FLEONTREES EHEY L
TU A TONLTWEV, F72I20FFY
= 3k RE Y ZATOFFLTWREWY
% ‘ _
E E-132 Y T VERONTREED S BREAW5
TONLTwi v, FHR0FFT-~ -
% k-5 TOFFLTwiw
E-160 N3y A4 9 FRFEOFFLTVRS BEEY2
£
3 _
o E-181 U3y bR v FLEFTERFMAIC BEHA95
@D ONZ 72 i20FF L2 w
L
-
I
E-162 3 v F e YA EREICON EHE

20

RH-9800-52, 55




4-4.Error code table

4. BfEINRIV ERIRR(RILOENS
4. USING THE OPERATION PANEL AND FRONT PANEL

If the buzzer starts to sound and a code starting with *E" appears in the display, check the table betow.

on or off for the specified time.

Code Description Remedy
E-100 ! Limit switch (R) is turned off (often | Turn the timit switch on {the cloth
occurs if the cioth feed bar is not in | feed bar will move to the left setting
the left setting positicn). position) and then press the RESET
switch.
- Limit switch (L) is furned off (in | Turn off the O\Ivver.
Error after power E-101 1) ( P
) cases where no other error has
is turned on -
7 occurred, etc.).
£
E-10¢2 | The cylinder sensoris on. Turn off the power,
E-713() | Limit switch (R) does not turn on | Turn off the power.
when it should be on, or does not
turn off when it should be off.
Errors before op- E-131 | Limit switch (L) does not turn on | Turn off the power.
erat|oln and after when it should be on, or does not
resettlng from an turn off when it should be off.
emergency stop
F-132 The cylinder sensor does not turn | Turn off the power.
| onwhen it shouid be on, or does not
turn off when it should be off.
E-160 | Limit switch (R) is turned off. Turn off the pawer.
o | E-161 | umit switch {L) does not stay on or | Turn off the power.
Errqrs during op- off for the specified time.
eration
E-162 | The cylinder sensor does not stay | Tum off the power,

RH-3800-52, 55

- 21




5. LA /SEWING
6. EA T /CLEANING AND MAINTENANCE

5. #W\WA
5. SEWING

5-1. &£EH D 4 DELF /Using the production counter

EEATVIE. Ty T (794) a—BRERTL-FIOI2TO75A75) ARERESNTHES,
EEHEIE. 9999 T TRRTE T T, ' : ' '

BT, REFHEEE TE (L3 v,

The prbduction counter is initially set to the counting up from zero method. It can display up to a maximum count
of 9999. “ |

* Refer to the main instruction manual for details on using the production counter.

6.FAN 7
6. CLEANING AND MAINTENANCE

A = /CAUTION

o {EEDRICERAAA v FRET > TS,
HoTCRY— PR vFERDE. SV VHEERILTHDORELED XY,

‘ s Turn off the power switch before starting any cleaning work, otherwise the machine may operate if
the start swiich is depressed by mistake, which could resuit in injury.

-~ : : ™

(,
\.

MEYVBEORIC DT 74T - BIN2ETRYIRS T,

EDHA FEICHE LAY - B2V hEesd3LENET,

Remove away any thread scraps and dust which have collected in the holes of the cloth feed bar.
Wipe away any thread scraps and dust which are adhering to the feed guide shatft.

N = N =

29 RH-9800-52, 55




7. R
, 7. STANDARD ADJUSTMENTS
L R e —

7. STANDARD ADJUSTMENTS
A F=/CAUTION

° FEETOWCERAL yFZEIh. BRISIEHNTIREEL.
ROTCAY—PAAMvFEBTE, TV VHEBLTHNOERELDEY,
T7—BURROT7 —Fa1—TJESHL. E/BIOEH%E (0] ICLTEE L.

« Turn off the power switch and disconnect the power cord from the wail outlet before an adjustment,
otherwise machine may operate if the start switch is depressed by mistake,which
could resuit in injury.

B> b

Disconnect the*air hoses from the air supply and wait for the needle on the pressure gauge to
drop to “0".

7-1. fmX D RE DA /Adjusting the cloth feeding speed
.

>

~
AT — At
M A-side needle vaive
T F
Becomes slower( . EHES (4711.6mm)
b - S Max.height (approx. 11.6 mm}
BT — Al Becomes faster ,fr
B-side needle valve Bt —— NIL& - / ﬁﬁﬁﬂg__— F}dL;Ef‘F ]
o / ;A v
B-side needle valve (P H =7 side needie valve
( e
- LT AN
‘B,_fc;gfnﬂ :; slower — Becomes faster !
#9.1mm #9.6mm
Approx. 3.1 mm = Approx. 9.6 mm
. v
A, BEl=—FA#FZRLTHEY RETREL £,
(EE)

T, AED EEREL 2 EECRE SN TOETOTURRICHEHE LW TR,
Afl=— FAH (BHEE) SV 7EAEEL Y 9%6mm (BASS LD 6EEE E LAASSS)
BRI=— FVS (BIFEE) S 7RG L D8 91mm (BASS L) 7HE B LAALES)

Turn the A-side or B-side needle valve to adjust the cioth feeding speed.

NOTE;
At the time of shipment, the cloth feeding speed is adjusted to the appropriate speed, so do not change the
speed setting unnecessarily.
A-side needie valve (at the time of shipment)... Turned 6 full rotations from the maximum height (at a height
approximately 9.6 mm from the surface of the vaive body)
B-side needle valve (at the time of shipment)... Turned 7 full rotations from the maximum height (at a height
approximately 8.1 mm from the surface of the valve body)

RAH-9800-52, 55 23




7. STANDARD ADJUSTMENTS

7-2. Tk D EQE S B

Adjusting the cloth feed bar home position

FENBEOBR GBI, 2V EELIIMNIFTORTwARV ML > TRESNET,

COEEFT o, Uy PAS v FROWMAMEEZBL TS, (P28 EH)

The cloth feed bar home position is adjusted by means of the bolt which is installed fo feed base L.

‘When carrying out this adjustment, check that the installation positions of limit switch R is correct. (Refer to page

28.) _ '

a , Y 1L Ty rOE 9D, RAF@ TR LAFENE

- : BEtEd, L

HEN)FOOLI 5Oy FOETER

Viodwilsl 2B LI T,

3. FrvsEryr@O%, MEVEOOESHLAR
O P2sHEE) IELAKLET,

4, FVFOEELEHENBEHSE, xEDEOIC
Qo HEHRTET,

5 Fv P OEROT. V@ ERELT T,

6. FENEQETRLV IO LUTILEEZ, Fyv v
SECOVESHLAR@IIAL—XIZABZ L
THELT T,

M AL—ZWLALhwEEZE, BEL~5.OHRE
BT TSy,

1. Loosen the nut @ and then turn the bolt @ so that it
moves fo the left.

2. Pull the cylinder rod O of the cloth feed cylinder ©
as far to the right as it will go.

3. Insert the chuck pin @ into the home position hole
€ (Refer to page 25.) in the cloth feed bar @.

4. Turn the bolt @ to move it to the right unil it gently
touches the cloth feed bar @. :

5. Tighten the nut € to secure the bolt @ in position.

6. Check that the chuck pin @ is fitting easily into the
home position hole @ when the cloth feed bar @ is
touching the home position bolt ©.

% If the chuck pin is not fitting easily, repeat the
procedure in steps 1.to 5. o

[Re]

24 AH-9800-52, 55




7. STANDARD ADJUSTMENTS

7-3. 1 2 F I Y — O ERDHE/Adjusting the indexer hole spacing

K ZORMEEITI M, RN BOR ST EA TR ABE SN TUS 2 FREL T A5 0, (P24SHE)

* Before carrying out this adjustment, check that the home position adjustment for the cloth feed bar has been
carried out correctly. (Refer to page 24.)

™
[ N N

=3 /Standard
IQ O oQo(edo oDOCo

o
| ] _ \—@ 38.1 mm \
= B 44.45mm  ES® UM

iti i
E - C) 50.8B mm Home position hole

T—IH A X NLarge size

[? Ee) o0 o) 0 o090 DOO, O oQo0o Johe 0O0O00 O‘,—\
;J_l © 57.15 mmj \
R L AR
- © 50.8mm Home pasition hole
B 44.45 mm
@ 38.1mm

FLtRTWEDHIT,

MENEOTEIRL QML TE T, _

ENBETO Y7 @xHHL. Ty ¥y @FABBEEAR 38.1mm@, 4445mm-®, 50.8mm-©.
57.15mm-0) A L= ABMEICL T4,

ENFETO 7 QEENBE 70y 7 QUESSE, ¥V Q2 &FoCAEL TV,

Loosen the bolt . ' '

Press the cloth feed bar @ against the home position bolt €.

Move the feed movable block @ so that the chuck pin @ goes smoothly into the indexer holes (38.1 mm -@®,
44.45 mm -®, 50.8 mm -©, 57.15 mm -©).

4. Place the stop block @ firmly against the feed movable block @, and then tighten the bolt @ to secure
it place.

W o

W

RH-2800-52, 55 o5



7. STANDARD ADJUSTMENTS

7-3-1. v hHS—OFIH /Using the set collar
Ey b AT—EHWE L2 BEOKERSERILEETEL L) W Ed, AEVAOREROERE T AT

Ory b AT—T, KEVCFORBERDE

n=k ROty FAT—TIT)

Vranell-

ZeHTEEY,

Using the set collar makes it easy to change between two different hole spacing settings. The right-hand set
collar can be used to set the smaller hole spacing, and the left-hand collar can be used to sef the larger hole

spacing.
. .
3
—a N —
L_a (‘B - L—
® \9
%
(7 38.1mm (1 1/2)]
[Distance between buttonholes 38.1 mm (1-1/2")]
-
L @
|~
@®

o

I
m

BR 44.45mm (1 3/4%]
[Distance between buttonholes 44.45 mm (1-3/4")]

5N
o 2\1\;

©]

~

26

#l. 38.1mm (11/2) ¥ 44.45mm (1 3/4") DEE (H
TRRE) |
Example: For spacings of 38.1 mm (1-1/2") and 44.45

mm (1-3/4") (Factory shipping condition)

1. 38.1mm (1 1/2) OREBEHREL T GIEEMR)

" 1. Set the hole spacing to 38.1 mm (1-1/2"). (Refer to

the previous page.)

2.ty bAT-@.(AE) £RENEFELTD Y 7O
LCC, RO TEHELT T,

2. Place the right-hand set collar € against the stop
block @, and then secure it by tightening the screw

0.

3. 4445mm (13/4) oRfABETHRELIT. (FEZ
1)

3. Set the hole spacing to 44.45 mm (1-3/4")
to the previous page.)

- {(Refer

4. v bAT—0Q (EH) TENEFLETEY 7 @I
LT, LR LOTEZELZ T,

4. Place the left-hand set collar @ against the stop

block @, and then secure it by tightening the screw

0.

5. Wik, ERE38.1mm (1 1/2) DEEITiE. EE
7oy 7@%ty bA7-0 (@) (248 TT
BE L. AHEME445mm (13/4) OBFEITE. =
hEE7ay 7@y A 7—0 (KB 2%
TTEELT T, Foforh 2 @BEORERED
HAAEDLEOHETHLERROREZITVE T,

5. From now on, if you want to have hole intervals of
38.1 mm (1-1/2"), move the stop biock @ so that it
is against the right-hand set collar @ and secure it
in this position, and if you want to have hole inter
vals of 44.45 mm (1-3/4"), move the stop block @
so that it is against the left-hand set collar @ and
secure it in this position.

Use the same setting method if using other combi-
nations of different hele intervals.

RH-9800-52, 55




7. (e
7. STANDARD ADJUSTMENTS

7-4UZy hAAYF LOMNBERHE
Adjusting the position of limit switch L

EOBBT Oy s SENEILT Oy 708 ot b B U3y bR v FLAON LA T EEA,
Limit switch L must turn on when the feed movable biock is touching the stop block.

4 _ ™

N J

AARMALFO QF) 2wioET,

ENBH IOy 7@ LENELTOy 7 @ FEEEET T,

DIV PAAOFLODO-SH@2. ENEH 7Ty 7O FFHROICHIATE S FONTL LD
Wy A4 vy FHRER@ONETXHEL T T,

NERAFFEVIFO CF) 2HH I,

Loosen the two boits €.

Place the feed movable block @ and the stop block @ firmly against each other.

Adijust the position of the switch set plate @ so that limit switch L @ turns on when the roller @ is pressed by
the dog @ of the feed movable block ©.

4. Tighten the two botts Q.

e N =

R e

RH-9800-52, 55 o7




7. e

7. STANDARD ADJUSTMENTS

7-5. U= v hAA vF RODUEHRE

Adjusting the position of limit switch R |

WED BNy MBS ABAT, U3y b ALy FRATON LEHETR D $¥ A,

Limit switch R must turn on when the cloth feed bar is at the left setting position.
é A

-
N

MRl 2%) rwasHIt,

MENHEO T, Lty MIBICBEBIEI T,

JIy PAA v FROOT—SEHOF. HEVEROD F/HBOIHINTEL LS EONT L LHIT, * (
W#E#F{ FROOUBFAEL T T, E

BRLO F) #HOId, '

LLoosen the two screws €.

Move the cloth feed bar @ to the left setting position.

Adjust the position of feed bar guide R @ so that limit switch R @ turns on when the roller O is pressed by the
dog @ of cloth feed plate R @.

Tighten the two screws €.

W =

LN

B

RH-9800-52, 55
28




- PARTS LIST




A.7744 25 27%—/Flyindexer

< $E# [ STANDARD >
1-15-3

< tROLHLEER %\X %
/ FOR WITHOUT UPPER 1-85 -

THREAD NIPPER DEVICE > 1-63 1-64
§—159 4 < tRorHEENA <L1,L2L5> <L3,14,16, 17>
T4 / FOR WITH UPPER
@%‘1'53 1.73 || THREAD NIPPER DEVICE > 1-49-1 1.41-2

;

1-7%

118-980-516




A. 7711277 %—/Flyindexer

REF.NO. CODE  |qQ7Y Erxo NAME OF PARTS RM
iR " STANDARD "
1 * AP Fog—unys FLY INDEXER ASSY
1-1 542111101 HEANY-Sa1 FEED BASE, L
1-2 018501636 1|7+ # 1 F5xig BOLT, SOCKET M5X16
1-3 021500216 1]2324v b5 NUT, 2 M5 _
1-4 $42112100 1MFxousresovy FEED MOVABLE BLOCK .
1-5 $42113000 1|20 2 £10X5TLE 4 3 CYLINDER ELBOW ASSY, 10X5
1-5-1 542114000 112U %10%5 CYLINDER, 10X5 .
1-5-2 $11426000 I FEi=F 2 ams ELBOW UNION, 4M5
1-6 S42115101 IPDPEIYPL 2T CYLINDER SETTING PLATE
1-7 018401236 2|FF#En b axi2 BOLT, SOCKET M4X12
1-8 542116000 Uz PHE—~xTULS LINEAR BALL BEARING
1-9 048120142 1| r22 5535012 RETAINING RING, C12
1-10 S42117101 IR P PR CHUCK PIN GUIDE PLATE
1-11 018401236 217 F Ik 8x12 | BOLT, SOCKET M4X 12
1-12 542118001 HFvryres PIN
1-13 0260401364 1|ES¥H2aH%4 WASHER, PLAIN S 4
1-14 5421190017 1|+ osix SPRING
11-15 $42120100 1|21 #10x60%4 2 CYLINDER ASSY, 10X60
1-15-1 5421210007 1|2 U % 10x80 CYLINDER, 10X60
1-15-2 542122000 Toysdwy CYLINDER SENSOR
1-15-3 512150000 20k~ AT HEMSHL4 TUBE ELBOW, M-5HL-4
1-16 542123001 PO PEL:AS CYLINDER ROD
1-17 $42124001 PP =P CYLINDER ROD PIN
1-18 048030342 2| FA7E3 RETAINING RING, E3
1-19 $42125100 HETDEFSIS DY STOPPER BLOCK
1-20 018401636 1|7F+#n ~axis BOLT, SOCKET M4X16
1-21° 542126101 N2t vyFruvsrra SWITCH SETTING PLATE
1-22 018401236 1|7+ 40 kaxi2 BOLT, SOCKET M4X12
1-23 $42127000 VIV rRIYF73L LIMIT SWITCH ASSY, L
1-23-1 536261000 HaryFvwo-—sL6— SWITCH (VX) ROLLER LEVER
1-24 062301414 2|+ ~amIxia SCREW, PAN M3X14
1-25 $24325001 2|ev rH 5 SET SCREW COLLAR
1-26 014400532 2{7 4 F 2 axs SET SCREW, SOCKET (CP) M4X5
1-27 $42128101 i EE AL PR, FEED GUIDE SHAFT -
1-28 018401236 A4| 7 b axaz BOLT, SOCKET M4X 12
1-29 $42129101 15 KA1 FLY & FEDD BAR GUIDE, L
1-30 018400836.] 2|7+ I axs BOLT, SOCKET M4X8
1-31 542132001 4% U FH~1R FEED BASE, R
1-32 S42133000 1|y 410x54 3 CYLINDER ASSY, 10X5
1-32-1 S42114000 1|20 #1005 CYLINDER, 10X5
1-32-2 511433000 1[h—2 =Y Frams HOSE NIPPLE, 4M5
1-33 S05356000 HEEPE R =Y BUTTON PRESSER, A
1-34 542134101 1|7 UK H 1 FRY 2 FEED BAR GUIDE ASSY, R
1-35 $42136000 1|U3Y rRTYF2 3R LIMIT SWITCH ASSY
1-35-1 $36261000 1A YFUXA~5L1i— SWITCH (VX) ROLLER LEVER
1-36 062301414 2|+ ~amaxia SCREW, PAN M3X14
1-37 060400516 2|/51 » K Maxs SCREW, BIND M4aX5
1-38 542137001 HEPETIEL CLOTH FEED BAR
1-39 542138101 HHEPETDEET CLOTH FEED PLATE, L
1-40 003300812 2[435 2v3xa SCREW, FLAT M3X8
1-42 003300812 3|45z vaxs SCREW, FLAT M3X8
1-43 542140100 HEPE DA P VERTICAL CLOTH SET GUIDE
1-44 060400516 20751 > Fmaxs SCREW, BIND M4X5
1-45 $42141100 I/ 2y rHi4F3aL HORIZONTAL CLOTH SET GUIDE (L)
1-46 $42143100 11513 SPRING
1-47 060300416 2|81 2 Faxa SCREW, BIND M3X4
1-48 060400416 2|54 > Fmaxa SCREW, BIND Md4X4
1-49 025040234 eSS HRFIY, WASHER, PLAIN M 4
1-50 542142100 "R/ Y rH1F3aR HORIZONTAL CLOTH SET GUIDE (R)
118-980-516




A. 77417 7H%—[Flyindexer

< 1Zi# / STANDARD >
1-15-3

< EporanEER
{ FOR WITHOUT UPPER
THREAD NIPPER DEVICE >

159 1

N

1-63 1-64

< E%OorAEEMNA
/ FOR WITH UPPER
THREAD NIPPER DEVICE >

D177

<L1, L2, L5>

1-41-1

<L3,L4,L6, L7 >
1-41-2

)

N R

’

118-980-516




A. 77494277 —/Flyindexer

REF.NO. CODE Elodo NAME OF PARTS R
1-51 542143100 EAAT SPRING
1-52 060300416 N1 F3xa SCREW, BIND M3X4
1-53 060400416 131 2 K M4aXa SCREW, BIND M4X4
1-54 025040234 ESHFHxFaIns WASHER, PLAIN M 4
1-55 S42144101 Fl— k4T PILLATE PRESSER,
1-56 542145001 FTHIFL~ b PRESSER PLATE, |
1-60 542146101 R Fazyrumas VALVE UNIT SET
1-60-1 542147101 AV A e Bl N> 54 VALVE UNIT ASSY
1-60-1-1 539115000 VN TFVQZ2151-5 | VALVE, vQZ2151-5
1-60-1-2 140682001 YLt SILENCER
1-60-1-3 153274001 18k A ‘ CAP, 1/8
1-60-1-4 501542000 T FEIT=F 61 ELBOW UNION, 61
1-60-1-5 504897000 FSTa PLUG, 4
1-60-1-6 539116000 £ FVQZ21515-5 VALVE,VQZ21515-5
1-60-2 - 542148101 AV IR RIAVE, B VALVE SETTING PLATE
1-60-3 018503036 7RI b 5%30 BOLT, SOCKET M5X30
1-60-4 0280502434 INEFHF2-5 WASHER, SPRING 2-5
1-61 032422003 +TNET 2 TA1X20 WQOD SCREW, ROUND M4.1X20
1-62 Seﬂf2149000,_1 HWRFn—322 VALVE HARNESS
1-63 542150100 | L7 —sk— Z4x2.5-50 AlR TUBE, 4X2.5-50
1-64 S42151100 I 7~k — X4X2.5-51 AIR TUBE, 4X2.5-51
1-65 542152100 I 7~k — 24X2.552 AIR TUBE, 4X2.5-52
1-66 542153000 I 7 —R— R24X2.5-53 AIR TUBE, 4X2.5-53
1-67 542154000 I7—k—X6X4 AIR TUBE, 6X4
1-68 501522000 N—TI1Z#% HALF UNION
1-69 504897000 7S 74 PLUG, 4
1-70 542155000 1YFoH~Nn—%2 INDEXER HARNESS
1-71 502760000 FrO-33%0% NYLON CONNECTOR
1-72 542156000 AR axYUS CONNECTQOR CAP
1-75 504557000 N7 A PLTIM BAND, PLTIM
1-76 500480000 d— FRL 4 #5 CORD HOLDER, 5N
1-78 025060236 ESH¥HrFaIme WASHER, PLAIN M 6
1-79 062401616 +~24X16 SCREW, PAN M4X16
1-81 025040234 ES¥HIFIr4 WASHER, PLAIN M 4
1-82 028030243 BES P EYE WASHER, SPRING 2-3
"""""""""""""""" I R S - ST I 8 1 1 - it
1-41-1 543809001 XA 2012RLIL2 CLOTH FEED PLATE, R-L1L2 ]
""""""""""""" I R T N 2 T N 7 111 2=
1-41-2 542139101 XRSATUTLHR CLOTH FEED PLATE, R o
""""""""""""""" [T <EkoraEERE> [ <WITHOUT UPPER THREAD NIPPER DEVICE> |
-57 S41451001 DI bFHFIHGT UPPER THREAD PRESSER SUPPORT
-58 $41452000 UL PAYI A UPPER THREAD PRESSER PLATE
-59 062350516 +~33.5X5 SCREW, PAN M3.5X5
-73 542157000 3 %% #5025-15R1 CONNECTOR, 5025-15RT
1-74 542158000 F7REYTYS CONNECTORCAP |
"""""""""""""" T |<EfonaEEFE> 77| <WITH UPPER THREAD NIPPER DEVICES ~
1-77 149287000 +1Ar2527F CORD HOLDER, 7N
o iiEEER
S42168101 WITHOUT UPPER THREAD NIPPER DEVICE
rhorsREREA
NhAAfFoH—urs 542169101 WITH UPPER THREAD NIPPER DEVICE
FLY INDEXER ASSY
trorrnEER
542110101 WITHOUT UPPER THREAD NIPPER DEVICE
L3,L4,16,L7
tao>rAEERA
S42170101 WITH UPPER THREAD NIPPER DEVICE

118-980-516




A. 77141 2»F % —/Flyindexer

—_

n’ - :
, B1-5

<L1,12, 15> < L3, L4, LG, L7 »

()&

(__-___“___L___—‘“___"_\ (____—_____—L_m__—“__m

118-880-516




A. 751412774~ /Flyindexer

REF.NO. CODE |qQ'TY Exo NAME OF PARTS RM
<l1,12,1l5> <P1,L2,15>
545191001 NEFPETIE L EIRY, CLOTH FEED BAR ASSY(L1,L2)

AN 543809001 | 1|2/#7Ufsru2 | CLOTHFEEDPLATE, R-L1L2
<13,L4,L6,L7 > <L3,L4,16,L7>

1 545192001 NEPE L AE ISP CLOTH FEED BAR(F)ASSY(L3,L4)

1-4-2 542139101 HEFETIEEY CLOTH FEED PLATE, R

1-1 542137001 UEFETIF I CLOTH FEED BAR

1-2 542138101 IEPELIUEE I CLOTH FEED PLATE, L

1-3 003300812 2[435 % U3xs SCREW, FLAT M3X8

i-5 003300812 345 % 3xs SCREW, FLAT M3X8

1-6 542140100 EPE AN FEr P VERTICAL CLOTH SET GUIDE

1-7 0604005164 2|/14 > KMaxs SCREW, BIND M4X5

1-8 542141100 HEVAPET Ea=T1 HORIZONTAL CLOTH SET GUIDE (L)

1-9 542143100 | 1|1 #s1z SPRING -

1-10 060300416 7|  2|/¢1 > K3xa SCREW, BIND M3X4

1-11 060400416 2{711 > Fmaxa SCREW, BIND M4X4

1-12 025040234 2l ¥ HzFIYg WASHER, PLAIN M 2

1-13 542142100 REPE-VAY EaE =1 HORIZONTAL CLOTH SET GUIDE (R)

1-14 S42143100 11253 SPRING

1-15 060300416 2[5 1 > F3xa SCREW, BIND M3X4

1-16 060400416 20731 2 Fmaxs SCREW, BIND M4Xx4

1-17 025040234 2|lESH¥H2FLoa WASHER, PLAIN M 4

1-18 025040234 2|les¥HirFrams WASHER, PLAIN M 4
<L1,2,15> <L1,L2,L5>

2 545193001 R/ A2 Vfrs 2112 CLQTH FEED BAR(F}ASSY(L1,L2)

241 | 543809001 | 1|X/Ayyiseiuz | CLOTHFEEDPLATERLILZ .
<L3,L4,L6,L7> <L3,L4,L6,L7>

2 545194001 1R/ T4 UESEy 21314 CLOTH FEED BAR(F)ASSY(L3,L4)

2-4-2 542139101 IEPETDEE T CLOTH FEED PLATE, R

2-1 543810001 R sA7UFKSE CLOTH FEED BAR, F

2-2 542138101 HEPETDEEI CLOTH FEED PLATE, L

2-3 003300812 2% 5 % Uaxa SCREW, FLAT M3X8

2-5 003300812 345 % v3xs SCREW, FLAT M3X8

2-6 542140100 HEPE VA Py VERTICAL CLOTH SET GUIDE

2-7 060400516 2781 » EMaxs SCREW, BIND M4X5

2-8 542141100 EFEDEN Fa= =] HORIZONTAL CLOTH SET GUIDE (L)

2-9 $42143100 HEE-TAE SPRING

2-10 060300416 2[57 2 Faxa SCREW, BIND M3X4

2-11 060400416 2[5 2 K maxa SCREW, BIND M4x4

2-12 025040234 2leSHFHzFrams WASHER, PLAIN M 4

2-13 542142100 HEPE SRS FEEET HORIZONTAL CLOTH SET GUIDE (R)

2-14 S4214310Q 1|1 %84 SPRING

2-15 060300416 (/512 Faxa SCREW, BIND M3X4

2-16 060400416 2|11 KMaxa SCREW, BIND M4aX4

2-17 025040234 2leSHHEF2Aa WASHER, PLAIN M 4

2-18 025040234 2lESHHZFLs WASHER, PLAIN M 4

118-980-516




A.7714 27 7% —/Flyindexer

<2 —%%14 X/ LARGE SIZE >
1-15-3

1-63 1-6

.

<L1, 12, 15> <13, L4, L6, L7 >

1-41-1 1-41-2

118-980-516




A. 7749277 % —/Flyindexer

CODE

REF.NO. Q'TY Ext NAME OF PARTS RM

R B i S " LARGE SIZE "
<L1,L2,L5> <L1,L2,L5>

1 548329001 M1 ForH—1sumaz FLY INDEXER LS ASSY

1-41-1 | 543809001 | 1|3/ *4Y 1 &RL102 CLOTH FEED PLATE, R-L112 _
<L3La6t7> 7 <BLEL6L7>" Tt T

1 548334001 EEEA SRV X ] FLY INDEXER (LL) ASSY

1-41-2 542139101 EFE AR CLOTH FEED PLATE, R

1-1 546796001 N7 U KA AL-6H FEED BASE, L-6H

1-2 018501636 1|7F+# 1 Fsx16 BOLT, SOCKET M5X16

1-3 021500216 1222+ ks NUT, 2 M5

1-4 S42112100 HERAESNrFi=Pii FEED MOVABLE BLOCK

1-5 542113000 1|50 F10X5T L34 = “tCYLINDER ELBOW ASSY, 10X5

1-5-1 542114000 1)1 410x5 CYLINDER, 10X5

1-5-2 511426000%] Tz F2=F 2 ams ELBOW UNION, 4M5

1-6 542115101 HoUd YU ra4 CYLINDERSETTING PLATE

1-7 0184012364, 2|FFFEI a2 BOLT, SOCKET M4X12

1-8 542116000 TV =ZFR-—~RFY 5 LINEAR BALL BEARING

1-9 048120142 1|FAZ 43912 RETAINING RING, C12

1-10 SA42117101 1WFyvosbrEs 1 R14 CHUCK PIN GUIDE PLATE

1-11 018401236 21 FFFEIN Fax2 BOLT, SOCKET M4Xx12

1-12 542118001 1|F4voE PiN

1-13 026040136 Hes¥Hzra45424 WASHER, PLAINS 4

1-14 542119001 HEPZAES ) SPRING

1-15 542120100 1) 410x607 3 CYLINDER ASSY, 10X6&0

1-15-1 S42121000 1[04 10%60 CYLINDER, 10X60

1-15-2 S42122000 [P VE-§ P CYLINDER SENSCR

1-15-3 512150000 2|F ~ TN KEM-55L-4 TUBE ELROW, M-5HL-4

1-16 542123001 1ofedoy R CYLINDER ROD

1-17 542124001 1l dOy e CYLINDER ROD PIN

1-18 048030342 2{FAXTE3 RETAINING RING, E3

1-19 542125100 Hro )51 7009 STOPPER BLOCK

1-20 018401636 7 #+EN baxi1e BOLT, SOCKET M4X16

1-21 542126101 N2 YFrYur14 SWITCHSETTING PLATE

1-22 018401236 17 FHEI Fax12 BOLT, SOCKET M4X12

1-23 542127000 TIEY RIS YFTIL LIMIT SWITCH ASSY, L

1-23-1 536261000 121 YyFvxo-F L- SWITCH (VX) ROLLER LEVER

1-24 062301414 2(F~am3xi4 SCREW, PAN M3X14

1-25 524325001 21U bAS— SET SCREW COLLAR

1-26 014400532 2|7+ 7 # 3axs5 SET SCREW, SOCKET (CP) M4X5

1-27 542128101 27U HL Ty FEED GUIDE SHAFT

1-28 018401236 4| F7FH N +axi2 BOLT, SOCKET M4X12

1-29 542129101 Ao VFELH1 FLY 2 FEDD BAR GUIDE, L

1-30 018400836 2P+ FI | axs BOLT, SOCKET M4X38

1-31 S46797001 a7 1) B4 r-6H FEED BASE, R-6H

1-32 542133000 120 H10x54 3 CYLINDER ASSY, 10X5

1-32-1 S42114000 1) - 410x5 CYLINDER, 10X5

1-32-2 $11433000 1| — A=Y FIams HOSE NIPPLE, 4M5

1-33 505356000 Tj#a-d41a BUTTON PRESSER, A

1-34 S42134101 A2V FEYH L KRY 2 FEED BAR GUIDE ASSY, R

1-35 S42136000 TWEYRAAYFT IR LIMIT SWITCH ASSY

1-35-1 536261000 121y Fvxa—35 L ri— SWITCH (VX) ROLLER LEVER

1-36 062301414 2|F~amM3x14 SCREW, PAN M3X14

1-37 060400516 2|31 > FMaxs SCREW, BIND \4X5

1-38 546795001 R/ o Ufy—6H CLOTH FEED BAR 6H

1-39 542138101 HWRsF21)4%2L CLOTH FEED PLATE, L

1-40 003300812 2|45 % ¥3x8 SCREW, FLAT M3X8

1-42 0033008142 3{HSETIxs SCREW, FLAT M3X8

118-980-516 '




A. 7714142774~ /Flyindexer

<« 57— 34 X /LARGE SIZE >
1-15-3

1-15-2

N

1-63 1-6

<11,L2 L5>

1-41-1

< L3, L4, L6, L7 >

1-41-2

118-980-518




A. 772441277 %— /Flyindexer

REF.NO. CODE |QTY B Ao NAME QF PARTS RM|
TEEN " STANDARD “

1 * TWhWrAL L Fo4—ubas FLY INDEXER ASSY
1-1 S42111101 Aoy rarL : FEED BASE, L
1-2 018501636 | 1|7+ %1 psxi6 BOLT, SOCKET M5X 16
1-3 021500216 1122299 &5 NUT, 2 M5
1-4 S42112100 AU rs7oy s FEED MOVABLE BLOCK
1-5 S42113000 T|ove gioxszi#s = CYLINDER ELBOW ASSY, 10X5
1-5-1 542114000 1120 #10x5 CYLINDER, 10X5 .
1-5-2 $11426000 MNZAKzI=%>ams ELBOW UNION, 4M5
1-6 S42115101 1ol grivrsa CYLINDER SETTING PLATE
1-7 018401236 2| PHFE N baxsz BOLT, SOCKET M4X12
1-8 S42116000 HUZFHE—AxTYLY LINEAR BALL BEARING
1-9 048120142 1lr2x75273m02 RETAINING RING, C12
1-10 S42117101 1HFrYosEsHTIEr4 CHUCK PIN GUIDE PLATE
1-11 018401236 2|7+ £ kaxi2 |BOLT, SOCKET M4X12
1-12 542118001 1FrveoEy PIN
1-13 026040136 4. V|eS5¥Hxa%454 WASHER, PLAIN § 4
1-14 5421190017  1|+is9% SPRING
11-15 S42120100 |  1|s U #1060 = CYLINDER ASSY, 10X60

¥ 1-15-1 54212100077  1|% U~ #1060 CYLINDER, 10X60

- 1-15-2 $42122000 PP &P CYLINDER SENSOR
1-15-3 512150000 2]#F — XA TIL K M-5HL-4 TUBE ELBOW, M-5HL-4
1-16 S42123001 DY (-T2 CYLINDER ROD
1-17 $42124001 DR =P CYLINDER ROD PIN
i-18 048030342 2| r 2 7E3 RETAINING RING, E3
1-19 $42125100 1F2ys1>7avs STOPPER BLOCK
1-20 018401636 1|7+ %0 Faxis BOLT, SOCKET M4X16
1-21 $42126101 1 EEPEINDE P SWITCH SETTING PLATE
1-22 018401236 17 F %L b ax12 BOLT, SOCKET M4X12
1-23 $42127000 I RATYFS L LIMIT SWITCH ASSY, L
1-23-1 $36261000 21y Fvxo-35L/5— SWITCH (VX) ROLLER LEVER
1-24 062301414 2|+ ~amixia SCREW, PAN M3X14
1-25 $24325001 2[ev rns— SET SCREW COLLAR
1-26 014400532 2{7+ 4 %245 SET SCREW, SOCKET (CP) M4X5
1-27 542128101 239U F T2 FEED GUIDE SHAFT -
1-28 018401236 A7 F £ b axiz BOLT, SOCKET M4X12
1-29 542129101 A7 UESHAFLY 2 FEDD BAR GUIDE, L
1-30 018400836 2(7+ £ kaxs BOLT, SOCKET M4X8

C -3 $42132001 HET DY ST FEED BASE, R

‘ ]1-32 542133000 1{% 1) > 410X5% = CYLINDER ASSY, 10X5
1-32-1 542114000 12 v> #10xs CYLINDER, 10X5
1-32-2 511433000 1k -2 2y Fiams HOSE NIPPLE, 4M5
1-33 505356000 HIET PR =T BUTTON PRESSER, A
1-34 542134101 |t )Eg 41 FRY X FEED BAR GUIDE ASSY, R
1-35 542136000 1MUIYrRALYF 7 2R LIMIT SWITCH ASSY
1-35-1 $36261000 1|21y Fvxo-5Li5— SWITCH (VX) ROLLER LEVER
1-36 062301414 2|+ ~amax1a SCREW, PAN M3X14
1-37 060400516 21154 > ¥ maxs SCREW, BIND M4X5
1-38 542137001 HEPET DR CLOTH FEED BAR
1-39 S42138101 IEPETIEE CLOTH FEED PLATE, L
1-40 003300812 2|45 %3xs SCREW, FLAT M3X8
1-42 003300812 31452 3xae SCREW, FLAT M3X8
1-43 542140100 HEPE YA Ea T rs VERTICAL CLOTH SET GUIDE
1-44 060400516 20751 & K maxs SCREW, BIND M4X5
1-45 S42141100 R/ £y rHcFI AL HORIZONTAL CLOTH SET GUIDE (L)
1-46 $42143100 IEEZAEY SPRING
1-47 060300416 251> Kaxa SCREW, BIND M3X4
1-48 060400416 2151 ¥ FMaxa SCREW, BIND M4X4
1-49 025040234 2|5 HxFams WASHER, PLAIN M 4
1-50 542142100 X s€Y hHq KR HORIZONTAL CLOTH SET GUIDE (R)
118-980-516




A.Z7Z44>F 7% —/Flyindexer

< #Z# / STANDARD >

1-15-3

g 1-59

1-58
& ““Lg

1-57

< bRONHEEER
/ FOR WITHOUT UPPER
THREAD NIPPER DEVICE >

1-74

1-73

B

1-63 1-84

< RO HAEEME
/ FOR WITH UPPER

THREAD NIPPER DEVICE >

D177

<L1,L2, L5 >

1-41-1

< L3, 14, L6, L7 >

1-41-2

e

:

118-980-516




A. 7714279 %—/Flyindexer

REF.NO. CODE QTY EaXq NAME OF PARTS RM
1-51 542143100 112152 SPRING
1-52 060300416 2051 2 K3xX4 SCREW, BIND M3X4
1-53 060400416 2131 2 K maxa SCREW, BIND M4X4
1-54 025040234 2lES¥HxFamg WASHER, PLAIN M 4
1-55 $42144101 2|7 L —r 4T PLATE PRESSER, |
1-56 S42145001 I E R S AP PRESSER PLATE, |
1-60 542146101 Moz yrumss VALVE UNIT SET
1-60-1 S42147101 T daz=yrss VALVE UNIT ASSY
1-60-1-1 539115000 2|73V FvqQza151-5 VALVE, VQZ2151-5
1-60-1-2 140682001 oLy SILENCER
1-60-1-3 153274001 2118k At ‘ CAP, 1/8
i-60-1-4 501542000 lJThvfz=%2r6 ELBOW UNION, 61
1-60-1-5 504897000 2| 7594 PLUG, 4
1-60-1-6 539116000 1|80 FvQz21515-5 VALVE, VQZ21515-5
1-60-2 542148101 B B PAY Vo i SRV IRV B o VALVE SETTING PLATE
1-60-3 018503036 2|7 FF I+ 5X30 BOLT, SOCKET M5X30
1-60-4 028050243% 2|/Sx¥HF25 WASHER, SPRING 2-5
1-61 032422003 2|+ TNETFY2.1%20 WOOD SCREW, ROUND M4.1X20
1-62 54214900().‘ 1 Fin—-3x VALVE HARNESS
1-63 542150100 1|7 —+—R4ax25-50 AIR TUBE, 4X2.5-50
1-64 S42151100 1|ZT 7 —+&— z24X2.5-51 AIR TUBE, 4X2.5-51
1-65 542152100 1|Z7—3—24x2.5-52 AIRTUBE, 4X2.5-52
1-66 542153000 1T 7 —iKk—24x2.5-53 AIR TUBE, 4X2.5-33
1-67 542154000 1 ZT7—#&—26x4 AIR TUBE, 6X4
1-68 501522000 T|ln—ox=5: HALF UNION
1-69 04897000 2|75 74 PLUG, 4
1-70 $42155000 1N wFo~n—%2 INDEXER HARNESS
1-71 502760000 HEE = P=EX-2 NYLON CONNECTOR
1-72 542156000 1Mazrexvy7 CONNECTOQR CAP
1-75 S04557000 8|/ 2 1 PLTIM BAND, PLTIM
1-76 $00480000 2|3 — FakJL4 #5 CORD HOLDER, 5N
1-78 025060236 eS¥HzFaye WASHER, PLAIN M 6
1-79 062401616 1+ ~34x18 SCREW, PAN M4X186
1-81 (025040234 7TES¥HRZFarg WASHER, PLAIN M 4
182 | 028030243 | dlssikyrzes | WASHER SPRING2:3____
|<L1,L2,l5> <L1,L2,L5>
1-41-1 S43809001 X/ 4201 2RL1L2 CLOTH FEED PLATE, R-L1L2 ]
Y T [<3la 16,7 T <3 L4L617> T TTTTTTTTTTTTTTTTTTTT
1-41-2 542139101 MR350 14aR CLOTHFEEDPIATE R _
"""""""""""""" T I<EsoraEEEE> | <WITHOUT UPPER THREAD NIiPPER DEVICES }
-57 541451001 1921 b HHT UPPER THREAD PRESSER SUPPQRT
1-58 S$41452000 RS ] UPPER THREAD PRESSER PLATE
1-59 062350516 1|3~23.5x5 SCREW, PAN M3.5X5
1-73 S42157000 112 %7 #5025-15R1 CONNECTOR, 5025-15RT
-74 542158000 HEEFEE X A CONNECTORCAP | _
""""""""" T T <RER o h A EERA S T [<WITH UPPER THREAD NIPPER DEVICES
1-77 149287000 HFrsov493527 CORD HOLDER, 7N

N AL LTI —I 73
FLY INDEXER AS5Y

542168101

542169101

taorHEREER
WITHOUT UPPER THREAD NIPPER DEVICE

EHRorbEMNHE
WITH UPPER THREAD NIPPER DEVICE

542110101

542170101

L3,L4,L6,L7

EhorHmREER
WITHOUT UPPER THREAD NIPPER DEVICE

tHRorARERA
WITH UPPER THREAD NIPPER DEVICE

a L

118-980-516




A.77414 27 7% —/Flyindexer

|

|

|

|

|

|

|

|

1 |
| |
|

. L

L1, L2, 5> [ <i3 L4 6, 17> |

| |

l

:

|

&

~
SE=

y

B-2-5

<1, L2, L5> \ <13, 14,16, L7 >

118-980-516




A. 774101272 4H%—/Flyindexer

REF.NO. CODE Q7Y [« 0 NAME OF PARTS RM

<L1,L2,L5> <L1,L2,L5>

1 545191001 HEFE EUELEEIEIFE CLOTH FEED BAR ASSY(L1,L2)

141 [543809001 | |zsAsugsrune |, CLOTHFEEDPLATE RLILZ
<13,L4,L6,L7> <L3,L4,16,L7 >

1 545192001 HEFE L LT EIE CLOTH FEED BAR(F)ASSY(L3,L4)

1-4-2 542139101 AEYEFUEET: CLOTH FEED PLATE, R

1-1 542137001 HEFEFLUE CLOTH FEED BAR

1-2 542138101 MR 7) 151 CLOTH FEED PLATE, L

1-3 003300812 2(% 5% Jaxa SCREW, FLAT M3X8

1-5 003300812 3|7 T3IxNs SCREW, FLAT M3X8

1-6 542140100 HEFE NS EaE-F VERTICAL CLOTH SET GUIDE

1-7 060400516,;,w 2|31 > K Maxs SCREW, BIND M4X5

1-8 542141100 A/ LY rHS FIaL HORIZONTAL CLOTH SET GUIDE (L) ‘

1-9 542143100 IIEEFAE SPRING -

1-10 060300416 20101 2 F3xa SCREW, BIND M3Xx4

1-11 060400416 |  2(/i1 > KFM4x4 SCREW, BIND M4X4

1-12 025040234 2 ESH¥HRFI WASHER, PLAIN M 4

1-13 542142100 1RV FIaR HORIZONTALCLOTHSETGUIDE(R)

1-14 542143100 RS- FAE SPRING

1-15 060300416 2131 F3x4 SCREW, BIND M3X4

1-16 060400416 2131 > FMaxa SCREW, BIND M4X4

1-17 025040234 2IES¥HExFarg WASHER, PLAIN M 4

1-18 025040234 2les¥HzFa2m, WASHER, PLAIN M 4
<L1,L215> <L1,L2,L5>

2 545193001 R/ A2 UEIFZ ILIL2 CLOTH FEED BAR(F)ASSY(L1,L2)

241 L 543809001 | 1[x/xsytsrue | CLOTHFEEDPIATE R-LIL2 .
<L3,L4,L6,L7> <L3,14,l6,L7>

2 545194001 HEFE AE 315 R kN CLOTH FEED BAR(F)ASSY(L3,L4)

2-4-2 $42139101 HEFEFUEE I CLOTH FEED PLATE, R

2-1 543810001 N EPE - AE 3rls CLOTH FEED BAR, F

2-2 542138101 HEFEUEE ! CLOTH FEED PLATE, L

2-3 003300812 2|43 x3xs SCREW, FLAT M3X8

2-5 003300812 3|87 %38 SCREW, FLAT M3X38

2-6 542140100 I EFA NN - F VERTICAL CLOTH SET GUIDE

2-7 060400516 2|75 > Fmaxs SCREW, BIND M4X5

2-8 542141100 HR /&Y FHr KT aL HORIZONTAL CLOTH SET GUIDE (L)

2-9 542143100 11 a18% SPRING

2-10 060300416 2|81 > K3x4 SCREW, BIND M3X4

2-11 060400416 2181 > FM4aX4 SCREW, BIND M4X4

2-12 025040234 2|l ¥ HrFams WASHER, PLAIN M 4

2-13 542142100 HR/=Y rHrFEI IR HORIZONTAL CLOTH SET GUIDE (R)

2-14 542143100 HEETAF SPRING

2-15 060300416 2|31 > K3xa SCREW, BIND M3X4

2-16 0604004186 2|31 2 KMaxa SCREW, BIND M4aX4

2-17 025040234 2SS AzFIY, WASHER, PLAIN M 4

2-18 (025040234 2lES¥HxF1ya WASHER, PLAIN M 4

118-980-516




A.7711>727%—/Flyindexer

« S5 —H 4 X/ LARGE SIZE >

1-15-3
e

Ny

N

1-63 1-6

<L1,L2, L5 > < L3, [4,L6 L7 >

1-414 1-41-2

118-880-516




A.7 7142 F 74— /Flyindexer

CODE

REF.NO. Q'TY EAq NAME OF PARTS RM
AR i G * LARGE SIZE "
<L1,L2,L5> <L1,L2,L5>

1 $48329001 | 1|4>Fo#—1sus s s FLY INDEXER LS ASSY

1-at1 | 543809001 | HZsAvUcsRi | CLOTHFEEDPLATE, R-L1L2 __________
<L3,l4,16,L7> <13,L4,16,L7>

1 S48334001 Nt Fog—1uy sz FLY INDEXER (LL) ASSY

1-41-2 542139101 BEPEEDUEE T CLOTH FEED PLATE, R

1-1 546796001 HAZ Y FH7L60 FEED BASE, L-6H

1-2 018501636 1|7+ #H N k5x16 BOLT, SOCKET M5X16

1-3 021500216 12029 Y ks NUT, 2 M5

1-4 542112100 HEC RS BV FEED MOVABLE BLOCK

1-5 - 542113000 HPUPE AV CESE "|CYLINDER ELBOW ASSY, 10X5

1-5-1 542114000 112U 410x5 CYLINDER, 10X5

1-5-2 S11426000| 1|z AFzx=:>ams ELBOW UNION, 4M5

1-6 542115101 P PEIYE Y P CYLINDER SETTING PLATE

1-7 018401 23(; 2|7FEN baxi2 BOLT, SOCKET M4X12

1-8 542116000 MUEN L SIS DY LINEAR BALL BEARING

1-9 048120142 1Hthx7Z2anc2 RETAINING RING, C12

1-10 542117101 1|1F¥ VoL H1F1 % CHUCK PIN GUIDE PLATE

1-11 018401236 2(7+En paxi2 BOLT, SOCKET M4X12

1-12 542118001 HEE P PIN

1-13 026040136 1les¥Hizarsa WASHER, PLAIN S 4

1-14 542119001 HET T SPRING

1-15 $42120100 1] U > #10x60% 3 CYLINDER ASSY, 10X60

1-15-1 542121000 112U > 4 10x60 CYLINDER, 10X60

1-15-2 542122000 P PE £, CYLINDER SENSOR

1-15-3 $12150000 2| = 2T EM-5HL-4 TUBE ELBOW, M-5H1-4

1-16 542123001 1|20 day CYLINDER ROD

1-17 542124001 1ruegovErEes CYLINDER ROD PIN

1-18 048030342 2|k X 7E3 RETAINING RING, E3

1-19 542125100 A2 ust270ve STOPPER BLOCK

1-20 018401636 1| 7F£EN raxis BOLT, SOCKET M4X16

1-21 542126101 HzatyFryvraa SWITCH SETTING PLATE

1-22 018401236 17 FFan b axaz BOLT, SOCKET M4X12

1-23 542127000 HUIY RIS YFT 3L LIMIT SWITCH ASSY, L

1-23-1 $36261000 A1y Fuxn -3 15— |SWITCH (VX) ROLLER LEVER

1-24 062301414 2|+ ~am3xis SCREW, PAN M3X14

1-25 $24325001 2|t r s — SET SCREW COLLAR

1-26 014400532 2|7+ E zaxs SET SCREW, SOCKET (CP) M4X5

1-27 542128101 2147941 KT FEED GUIDE SHAFT

1-28 018401236 4|7+ F b axi2 BOLT, SOCKET M4X12

1-29 542129101 A7 UESH 1 FLY 2 FEDD BAR GUIDE, L

1-30 018400836 217+ # 0 b axs BOLT, SOCKET M4Xx8

1-31 S46797001 1+ 9 U F % 1R-6H FEED BASE, R-6H

1-32 S42133000 1|3 U 410x57 3 CYLINDER ASSY, 10X5

1-32-1 SA2114000 | 1{2 U > 41axs CYLINDER, 10X5

1-32-2 511433000 {|h=2=yFr4ms HOSE NIPPLE, 4M5

1-33 505356000 1| E2oA44TA BUTTON PRESSER, A

1-34 $42134101 12 UFESH 1 FRY 2 FEED BAR GUIDE ASSY, R

1-35 542136000 1fWEYrRTYFZ 3R LIMIT SWITCH ASSY

1-35-1 536261000 AT YFyXO -5 Lit— SWITCH (VX) ROLLER LEVER

1-36 062301414 2{F~NIM3X14 SCREW, PAN M3X14

1-37 060400516 2759 > K Maxs SCREW, BIND M4X5

1-38 S46795001 1R/ U —6H CLOTH FEED BAR 6H

1-39 542138101 HEPE LRI CLOTH FEED PLATE, L

1-40 003300812 2|35 %v3xs SCREW, FLAT M3X8

1-42 003300812 3|45 %vxs SCREW, FLAT M3X8

118-980-516




A. 7544027 7% —/Flyindexer

< Z7—3% 14 X/ LARGE SIZE >
1-15-3

1-863 1-64

<L1, L2, L5 > < L3, L4, L8, L7 >

1-41-1 ' 1-41-2

118-980-516




A. 7291 2F%4— /Flyindexer

REF.NC. CODE joTY ErAq NAME OF PARTS RM
1-43 S42140100 12/ &Y b K2F VERTICAL CLOTH SET GUIDE
1-44 060400516 2{/51 2 Fmaxs SCREW, BIND M4X5
1-45 $42141100 HEPEPAY EREEN HORIZONTAL CLOTH SET GUIDE (L)
1-46 542143100 1ranx SPRING
1-47 060300416 2|01 KFaxa SCREW, BIND M3X4
1-48 060400416 2|11 > FMaxa SCREW, BIND M4x4
1-49 1 025040234 2les¥HxFaoa WASHER, PLAIN M 4
1-50 542142100 1M /€Y bH1F3 IR HORIZONTAL CLOTH SET GUIDE (R)
1-51 $42143100 HEEZAES SPRING
1-52 060300416 21812 F3xsa SCREW, BIND M3X4
1-53 060400416 2|31 Fmaxa SCREW, BIND MaXx4
1-54 025040234 ey H2Faima WASHER, PLAIN M 4
1-55 S42144101 2(7L—F A4 1] PLATE PRESSER, |
1-56 S42145001 ER >y PRESSER PLATE, 1
1-57 541451001 Ny 71 bty 44T UPPER THREAD PRESSER SUPPORT
1-58 S41452000* 1w o4 34114 UPPER THREAD PRESSER PLATE
1-59 062350516 1|+ ~23.5x%5 SCREW, PAN M3.5X5
1-60 542146101, tptuFz=vrvs sz VALVE UNIT SET
1-60-1 542147101 AT % = = AN VALVE UNIT ASSY
1-60-1-1 $39115000 2|/ FvQzaisis VALVE, VQZ2151-5
1-60-1-2 140682001 1Mfrrreye SILENCER
1-60-1-3 153274001 2(1Br 2t CAP, 1/8
1-60-1-4 501542000 1|TAfr=+>61 ELBOW UNION, 61
1-60-1-5 504897000 2|75 44 PLUG, 4
1-60-1-6 539116000 1|73 FvQz21518-5 VALVE, VQZ21515-5
1-60-2 S42148101 AV VALVE SETTING PLATE
1-60- 018503036 2|7 #I +5x30 BOLT, SOCKET M5X30
1-60-4 028050243 2|8z ¥ Hx25 WASHER, SPRING 2-5
1-61 032422003 2|+ w7 2T a1x20 WOOD SCREW, ROUND M4.1X20
1-62 $42149000 1| Fn—z2 VALVE HARNESS
1-63 542150100 1|T7—#—x4x2.5-50 AIR TUBE, 4X2.5-50
1-64 542151100 1| 7 —k— 24x2.5:5t AIR TUBE, 4X2.5-51
1-65 542152100 1|27 — %k — 24x25-52 AIR TUBE, 4X2.5-52
1-66 542153000 1|7 =% — X4x2.5-53 AIR TUBE, 4X2.5-53
1-67 542154000 1|z 7—%—26x4 AIR TUBE, 6X4
1-68 $01522000 1n—72=x> HALF UNION
1-69 S04897000 2|75 %a PLUG, 4
1-70 542155000 N Fo949—n—-22 INDEXER HARNESS
1-71 502760000 1l#10raz44 NYLON CONNECTCR
1-72 $42156000 EETE-E S A4 CONNECTOR CAP
1-73 542157000 1|3 %% %5025-15R1 CONNECTOR, 5025-15RT
1-74 542158000 HEETEEEDD 4 CONNECTOR CAP
1-75 504557000 81/52 R A PLTIM BAND, PLTIM
1-76 500480000 2|3 = KR A #s CORD HOLDER, 5N
1-78 025060236 1es¥#Harsave WASHER, PLAIN M 6
1-79 062401616 1{F~04x16 SCREW, PAN M4X16
1-81 025040234 7le3¥HxF1ra WASHER, PLAIN M 4
1-82 028030243 AlsS2HHx23 WASHER, SPRING 2-3
1-83 S46798001 HHEPETAIFE-IY CLOTH FEED PLATE, M
1-84 003300812 2|%5 % axs SCREW, FLAT M3X8
118-980-516

10




IRERAE
JINSTRUCTION MANUAL

TSH-TERSH
T467-8561 FhEMHEREREXEI15E 1= TEL(0B2)824-2322

BROTHER INDUSTRIES, LTD.
15-1, Naeshiro-cha, Mizuho-ku, Nagoya 467-8561, Japan. Phone: 81-52-824-2177

Printed in Japan

§18-980
$92980-221
2002.03. H (1)




